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BS EN 16805 : 2015 + AC : 2016 – Diving equipment – Diving mask –
Requirements and test methods

Comments 

TEST REPORT
No. ATHK092834

Issue Date: 24/03/2020

PRODUCT INFORMATION

RESULTS

TEST REQUEST TEST RESULT
General safety tests
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API LAB TESTING LTD
Unit F-G, 22/F, Golden Bear Industrial Centre, 
66-82 Chai Wan Kok Street Tsuen Wan, New Territories, Hong Kong
Phone :+852-3719 8624 - email :apilabtesting@api-hk.com
This report is intended for your exclusive use. Any copy of the report to or for any other person or entity, or use of our
name or trademark is permitted with our written permission. Our report is limited to the test sample identified herein.
Sample are tested as received. The results set forth in this report are not necessarily indicative or representative of the
statistical quality or characteristics of the lot from which a test sample was taken or any similar or identical product.



BS EN 16805 : 2015 + AC : 2016 – Diving equipment – Diving mask – Requirements and test methods

Result: PASS 
Component: 
HK2011114465 
Analysis#:HK2011114465
Value Result Limit Unit

3 Safety requirements PASS PASS
3.1 Design PASS PASS
3.2 Lens PASS PASS
3.2.1 General PASS PASS
3.2.2 Impact resistance PASS PASS
3.2.3 Break pattern SEE COMMENT -
3.2.4 Lens seal PASS PASS
3.3 Head strap and attachment PASS PASS
3.4 Face seal PASS PASS
5 Marking SEE COMMENT -
6 Information supplied by the
manufacturer

PASS PASS

b'
' b'
Remark: The following clauses of EN16805:2015 were not evaluated per client request:

- 4.2 assessment of SDS sheet

- 4.3.2 break pattern

- 4.6 practical performance testing, including related evaluation for lens (3.2) and face seal (3.4)

- 5 Marking

'
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